

COMPRESSION TEST REPORT

CLIENT: Mike Crites

PROJECT: Mr. Manhole

MATERIAL: 27" Vylon® Pipe

ORIENTATION: Vertical (on end)

DATE: 12-15-2006

ENGINEER: Brad J. Core, P.E.

LOADING AT FAILURE: 118,700 lbs.

